9 TRANSMISSION

PART QUANTITY
GROUP MNO., MAME, and PART DESCRIPTION NUMEBER F47  F47C  KIDO
9,341 - TRANSMISSION GEAR SHIFT LEVER ROD BELLCRANK
Bellerank (Sceond and High) after Serial F47-6111, K100-
A07LY (.- iiisinas G E A A A A S A AR A s e n . . 202321 1 1 1
st'l.llj., 3;‘8"—24}:49;’16" Sp(}ﬂ. ------- BoEomom R R R R R R R e 202322 1 1 :L
Flatwashar, 3/8" S, ...coneacses elel=lal=ts alnta¥etatelrrelel=l=l=lz ] l=] 247 2 2 2
Cotter Pin, 3f32"x3fd" A EssastateanEE s na e ny nn 139 1 1 1
9.342 - TRANSMISSION GEAR SHIFT LEVER ROD - lower
Rod (Second and High) to Bellerank, alter Serial FA7=6111,
Klﬂn_lDTlg llllllllllllllll ok kdd SRR E S AT SRS SR 20232& 3! 1 1
(o S bS] Sy e et B L T PR T O o i) o o R p e sssaanaass 202323 1 1 1
Losknut, 3/8" — 24 HX. ..ivacusnnan b e e mle] =k 188 1 1 1
Clevis P‘i:l'l., 29}"‘32” 101'I.g 4 R AR Bellerank|eceaaanses - zuﬂzag 1 1 1
Cotter Pin, 3/32" x 3/4" .......... sesassaans 159 1 1 1
Flatwasher, 1/4" Lg. ..vcova- 5 . Halatslsta 344 2 2 2
Spring Washer ......creecenann ek i e searsas 201263 1 1 1
Cotter Pin, 3/32" x 3/4" .... ransmission ver|[ 159 1 1 1
§.345 - TRANSMISSION GEAR SHIFT ROD CLEVIS
Clevis, up to Serinl F47-6111, H100-10719 ........... AGOCIO0 201264 1 - 1
Mut, 3/8" = 24 HX. cuavcasveamna e ala s s atals Yl aralalatn alelale 188 1 - 1
C-].'E'\."iE Pil'l,, 1 33’32" ].Dfli.{ Spﬂﬂ- ....... D R I B A I 201265 1 = 1
Cotter Pin, 3/32" X 3/4" coeseerrrsrranannngnacnnansanan 139 1 = 1
PROPELLER or DRIVE SHAFT
11.000 - PROPELLER SHAFT AND JOINT - FRONT
Shaft and Joint, Standard Transmission (Mechanies) ........ 201017 1 - 1
Shaft and Joint, Overdrive Transmission {(Mechanics) ....... 201018 1 - -
Bolt, 5/16" - 24 x 3/4" HxX. Hd. SPeCe secsssssssnasnnces 201020 4 - 4
ToCKDLATE] oty alele statetals 1 a¥alale s s arslate alatslal o ateluielsizls fxintalslin = inleteialale 201021 2 - 2
Shaft and Joint, Standard Transmission (Universal) ....ee.. 201760 1 - 1
Shaft and Joint, Overdrive Transmission {(Universal) ...... « 202100 1 1 -
Bolt, 3/8" - 24 x 1 1/16" Hx, Hd., Spee. cvecvacssnsanass 201857 4 4 4
HOTE: A physical check must be made at the Universal
Joint before replacing any Bolts. If such is
1 1/4" long, 4 Bolts 1 1/16" must be used.
Lockwasher, 3/8" Med., ..oveasassaas BHOODoCo G HGHoonoane an 192 4 4 4
Hut, 3/8" - 24 HX. SPEC. cusesssssrasasnnsmrransassnmsanas . 201859 4 4 4
11.002 - PROPELLER SHAFT AND YCOKE - FRONT
Shaft and Yoke, Standard Transmission (Mechanies) ......... 201025 1 - 1
Shaft and Yoke, Overdrive Transmission (Mechanies) ........ 201026 1 - -
Shaft and Yoke, Standard Transmission (Universal) .ssessss. 201762 1 = 1
Shaft and Yoke, Overdrive Transmission (Universal) ........ 202101 1 <Ly -
11.004 - PROPELLER SHAFT COMPANION FLANGE - FRONT
Flange, Transmission (Mechaniecs Shaft) ........... csassares 201022 1 - 1
Flange, Transmission (Universal Shaft) ....coccvsnasrna-n-. 201503 1 1 1
Flatwasher, 49/64" x 1 1/2" x 3/32" BPEC. +.vsrssseaana. 201342 1 1 1
Lithe in BLIA




PROPELLER or DRIVE SHAFT

PART QUANTITY

0 . GROUP NO. NAME, and PART DESCRIPTION ik e A
11.004 - PROPELLER SHAFT COMPANION FLANGE - FRONT (CONT'D)
mﬂkwﬂshﬂr! 3_."’4‘1 ME‘dI & 5 F FFEFEEFEFEE FES ISR EE R 336 1 l l
: N SRS Ta Y et WV Sk L dul) | skranygdy; L) ETeTE)
|
]
i 11.006 - PROPELLER SHAFT CENTER BEARING
D e Dk e i e e e B e B e e e e e e e e L L 1 1 1
Shieldy Bront o e i e P PR cess 201040 1 1 1
Shilald:, BeET: i ciam s e s e e e ey e 201041 1 1 1
In5uintﬂr LB B B B RN BN B B O B O a8 T E R EEE R R R R R R R R R AR R R FRE Eulnsg 1 !' l
|
!
1 11.008 - PROPELLER SHAFT CENTER BEARING SUPPORT
) Support, up to Serial F47-1105, K100-1104 .. M5€ ,to1i3G  —oe1096— 1 - 1
L «3upport, after Serial Fa47=1105, KLO00-1104 ....cccsassrwansa 201836 1 1 1
! Flatwasher, 13/32" x 1 1/2" x 3/32" Spec., Outer ,...... 201037 2 2 2
| Flatwacher, 1 9/32" x 1 3/4" x 3/32" Spec., Inner ...... 201839 2 2 2
L I A G e e e e aD0 2207 4 4 4
BUBHATE e s a e e i e o i i Sl e AT S S T 202289 2 2 a2
SP"}CEI‘; i‘l.f‘t-El‘ Serial F"]'T_llnﬁ‘; Kluu-lln‘t o EE R W R E R 2“‘229‘3 2 2 2
Bolt, 3/8" - 24 x 1 7/8" Hx. Hd. o ; Jhe Yxi 407 b = 2
L Lockwasher, 3/8" Med., ......ieess upitG Seris 5 192 p - 2
1 NUES A SABTSCC TR, o av il aa s e F47-1100, E100-1104) . 188 gl = 0
- Locknut, 3/8" - 158 Hx. Spec., after Serial E4T~llﬁ5
L O e e e e s e e e el e e e L 202140 2 2 2
11.012 - PROPELLER SHAFT COMPANION FLANGE - CENTER
Flange (Mechanics Shaft) ...cciaiveasasivarvaanaansssarssrsas 201023 1 - 1
Flange (Universal SHATE) .ssasrsrsassrrassanssasarssss srnas 201804 1 1 1
Bolt, "i"_.r'"lE" - 20 x 1 l,‘"B“ Hi. B isesinsiassasasmis.etesais 321 1 1 1
Flatwasher, 29/64" x 1 5/16" X 3/1B" .. .cuceeeecsnrannss 201024 1 1 1
l mckwuﬁherl T_IJ]-Er. B F A S EFFTEEEE SRS REE LS 193 l 1 l
: 11.014 - PROPELLER SHAFT AND JOINTS - REAR
1 Shaft and Joints (Mechanics) sesssvasssssarassasananninnsss 201019 1 - I
- Bolt, 5_;’16” =B x84 Hux, Hd, SpOC. veecimens=s e T F 201020 8 - 8
4 Lockplate s s s e e e e e e S I T e a0 4 - 4
Shaft and Joints (Universal) ..eseseeecse Eata e e e s e wws e B01TE] 1 1 1
Bolt, 3,-"8“ = 24 x 1" Hx. Hi. SpEC. segessenoonssssssssns 201857 B B B8
T L e L T S P A S 192 8 B 8
Nut; 3/8" = 24 HX. SPBC: cessssciriassaisdincssaniiinaas 201859 B B a8
Gilel‘ LR B R B R N B O R B B B B BN B B O N R B B R L N B O LN B N R B BN A B BB R BB N 2“212“ 1 1 1
q -
4
11.016 - PROPELLER SHAFT AND YOKE - REAR
Shaft and Yoke (Mocchanies) ...eceenrssisscenss T g i 201027 1 = 1
Shaft-and Foke (URIVETEEL) iy aee i s dine o ars o s e s e 201763 1 1 1
1
1 11.0i8 - PROPELLER SHAFT SLIP YOKE - REAR SHAFT
= Yoke (Mechanics Bhaft) .viviaicaissvessrasisssaransenananss 201028 1 - 1
8 = 4 T [ P ey 201032 1 - 1
041 Seal (Mechanices Shaft) e ividasrasanasissasrnssnsas 201030 1 - 1
P 7 oA 1T et e e e et e A e L B S B e e A TR s WY 201031 1 - Ik
1 e I, e P T 201029 1 - 1
1
1 \
l.;;-ulr— Lhe In B3A




11 PROPELLER or DRIVE SHAFT
12

SROUESE Oy HAME and (PARTRRESCRIBTION Ntrffﬁza F-t?unt';I:ITTxmu

11.020 - PROPELLER SHAFT COMPANION FLANGE - REAR

Flange (ineludes Shield) (Mechanics Shaft) .....ceceensessas 201002 1 T 1
Flange (includes Shield) (Universal Shaft) ....ccccceeec.an 201779 1 1 1
Flatwasher, 49/64" x 1 1/2" x 1/8" SPec. ssssssscscscsss 200424 1 1 1
HUt' 3.“"4rl_ !"E Hx‘ 51' spcc‘ PR ETEERRRETR R PR YRR 20ﬁ423 ]l 1 1
Gotter Pin JoT /e im N panc Lol so s R R T 337 1 1 1
11.030 - UNIVERSAL JOINT REPAIR KIT
Cross and Bearing Kit (includes Cross, Bearings, Washers,
Snap Rings, Bolts and Lockplates) (Mechaniecs Shaft) .... 201033 3 - 3
Dust Sesl (Mechanics Shaftf) ..ieesessssivssrassnasnsannnnns 201034 12 = 8
Retainer (Mechanics Bhaft) ,.....iivecassessasassssanansaina 201035 6 - 6
Repair Kit, Joint (includes Boot and Clamp, Ball and
Rollers, Thrustwashers, Pin, Button and Spring,
Compensating Spring, Cover and Gasket) (Universal Shaft) 201775 3 3 3
11,035 - “UNIVERSAL SHAFT' JOINT BODY
B O o e e ra el e AL s B T g gt R it s oy e el e o 201766 3 3 3
B =Y o e e e P R R S PR s Bt e ey M T By T 3 3 3
GﬂSREt lllll RSN SR RE R RE FERE R R R R R RE R R RN E TR YA 201??3 3 3 3
11.037 - #“UNIVERSAL SHAFT" JOINT BALL AND ROLLER
Ball and RO LIETS oo nsn s ssqsnessnnensss P A e R S s 201769 G 4] 5]
b o e o e e e e S e e 1 g by f 6 B 6
Pin B 2 F B FF R E R EFE R E R e R s s e EE @ B B m OE 3 W EEEEEEEEEE &S EEWm 201?67 3 3 3
Roller Packape (consists of 31 ROLLIErE) cosseceescasssssses « 201776 6 G G
11,038 - “UNIVERSAL SHAFT" JOINT CENTERING SPRING
AND BUTTON
Button (includes SPring) .csesesssatsrsississasasssanasasas 201770 6 6 &
Sprillg BT ET R EETAR R R R EEE SR R A B E SRR RA R AR EDITTl E ﬁ E
11.040 - “UNIVERSAL SHAFT' JOINT COMPENSATING SPRING
BPTINE saslsiusiioeinans B0 i mm mm S T e e D O e, c T ar F A 2 2 2
11.045 - “UNIVERSAL SHAFT" JOINT BOOT
Boot and Clamps, Leather (Replacement) ..... P e e s 11 b [ 3 3 3
Boot and Clamps, Rubber {Overhaul) ......ceceneecarsannaans 201765 3 a 3
. Screw and Washer, No. 6 - 32 x 1 3/8" Rd. Hd, 81, ,..... 201777 [ G 6
Hut, No. 6 = 32 8. «ccvcu-s Y AL A ey ey s e Ay 201778 51 5] ]
REAR AXLE and SUSPENSION
12,000 - REAR AXLE
Rear Axles as listed are less Brakes and Backing Plates.
KOTE: The Companion Flange must be checked and changed
to fit the Propeller Shaft used.
REE-I‘ 'g-l":lel 4l2T Rntio e R FRRERRER YRR EEREREE RS R R ER 20036? 1 1 l
Utho in US.A
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